
 

 

 

ORGANIC AND NUTRIENT REMOVAL OF INDUSTRIAL DISCHARGE 

FROM ELECTRONIC INDUSTRY 

 

 

 

 

 

 

 

NUR NABILAH HIDAYAH BINTI ISMAIL 

 

 

 

 

 

 

 

 

 

MSc. INDUSTRIAL ENVIRONMENTAL ENGINEERING 

UNIVERSITI TEKNOLOGI PETRONAS  

JANUARY 2024 

 



 

 

 

CERTIFICATION OF APPROVAL 

Organic and Nutrient Removal of Industrial Discharge from Electronic 

Industry  

by 

Nur Nabilah Hidayah Binti Ismail 

 

A project dissertation submitted to 

Universiti Teknologi PETRONAS 

in partial fulfilment of the requirement for the 

MSc. in INDUSTRIAL ENVIRONMENAL ENGINEERING 

 

 

Approved by, 

 

_____________________ 

(Prof. Dr. Shamsul Rahman Bin Mohamed Kutty) 

 

 
[...]
Percentage TSS Removal vs pH ...................................................................... 46 

Figure 10: Effluent (a) Nitrate Nitrogen vs pH and (b) Percentage Nitrate 

Nitrogen Removal vs pH ................................................................................. 47 

Figure 11: Effluent (a) Ammonia Nitrogen vs pH and (b) Percentage 

Ammonia Nitrogen vs pH ................................................................................ 48 

Figure 12: Effluent (a) Total Phosphorus vs pH and (b) Percentage Total 

Phosphorus Removal ....................................................................................... 49 

Figure 13: Result of (a) COD value vs Alum Dosage and (b) Percentage 

Removal of COD vs Alum Dosage .................................................................. 50 

Figure 14:  Result of (a) Turbidity value vs Alum Dosage and (b) 

Percentage Removal of Turbidity vs Alum Dosage ........................................ 51 

Figure 15: Effluent (a) Total Suspended Solid (TSS) vs pH and (b) 

Percentage TSS Removal vs pH ...................................................................... 52 

Figure 16: (a) Effluent Nitrate Nitrogen vs Alum Dosage and (b) 

Percentage removal of nitrate nitrogen vs Alum Dosage ................................ 53 

Figure 17: Effluent (a) Ammonia Nitrogen vs Alum Dosage and (b) 

Percentage Removal of Ammonia Nitrogen vs Alum Dosages ....................... 54 



x 

Figure 18: Effluent (a) Total Phosphorus Concentration vs Alum Dosage 

and (b) Percentage Removal of Total Phosphorus vs Alum Dosages ............. 55 

Figure 19: Result of (a) COD concentration vs pH, and (b) COD removal 

vs pH ................................................................................................................ 56 

Figure 20:  Result of (a) Turbidity value vs pH and (b) Percentage 

Removal of Turbidity vs pH ............................................................................ 57 

Figure 21: Effluent (a) Total Suspended Solid (TSS) vs pH and (b) 

Percentage TSS Removal vs pH ...................................................................... 58 

Figure 22: (a) Effluent Nitrate Nitrogen vs pH and (b) Percentage removal 

of nitrate nitrogen vs pH .................................................................................. 59 

Figure 23: Effluent (a) Ammonia Nitrogen vs pH and Percentage 

Removal of Ammonia Nitrogen vs pH ............................................................ 60 

Figure 24: Effluent (a) Total Phosphorus Concentration vs pH and 

Percentage Removal of Total Phosphorus vs pH ............................................. 61 

Figure 25:  Result of (a) COD concentration vs Ferric Chloride Dosage, 

and (b) COD removal vs Ferric Chloride Dosage ........................................... 62 

Figure 26:  Result of (a) Turbidity value vs pH and (b) Percentage 

Removal of Turbidity vs pH ............................................................................ 63 

Figure 27: Effluent (a) Total Suspended Solid (TSS) vs Ferric Chloride 

Dosages and (b) Percentage TSS Removal vs Ferric Chloride Dosages ......... 64 

Figure 28: (a) Effluent Nitrate Nitrogen vs Ferric Chloride Dosages and 

(b) Percentage removal of nitrate nitrogen vs Ferric Chloride Dosages .......... 65 

Figure 29: Effluent (a) Ammonia Nitrogen vs Ferric Chloride Dosages 

and (b) Percentage Removal of Ammonia Nitrogen vs Ferric Chloride Dosages

.......................................................................................................................... 66 

Figure 30: Effluent (a) Total Phosphorus Concentration vs Ferric 

Chloride Dosages and (b) Percentage Removal of Total Phosphorus vs Ferric 

Chloride Dosages ............................................................................................. 67 

Figure 31:  Result of (a) COD concentration vs pH, and (b) COD removal 

vs pH ................................................................................................................ 68 

Figure 32:  Result of (a) Turbidity value vs pH and (b) Percentage 

Removal of Turbidity vs pH ............................................................................ 69 

Figure 33: Effluent (a) Total Suspended Solid (TSS) vs pH Dosages and 

(b) Percentage TSS Removal vs pH ................................................................. 70 



xi 

Figure 34: (a) Effluent Nitrate Nitrogen vs pH and (b) Percentage removal 

of nitrate nitrogen vs pH .................................................................................. 71 

Figure 35: Effluent (a) Ammonia Nitrogen vs pH and (b) Percentage 

Removal of Ammonia Nitrogen vs pH ............................................................ 72 

Figure 36: Effluent (a) Total Phosphorus Concentration vs pH and (b) 

Percentage Removal of Total Phosphorus vs pH ............................................. 73 

Figure 37:  Result of (a) COD concentration vs Alum-Ferric Dosages, and 

(b) COD removal vs Alum-Ferric Dosages ..................................................... 74 

Figure 38:  Result of (a) Turbidity value vs Alum-Ferric Dosages and (b) 

Percentage Removal of Turbidity vs Alum-Ferric Dosages ............................ 75 

Figure 39: Effluent (a) Total Suspended Solid (TSS) vs Alum-Ferric 

Dosages and (b) Percentage TSS Removal vs Alum-Ferric Dosages.............. 76 

Figure 40: (a) Effluent Nitrate Nitrogen vs Alum-Ferric Dosages and (b) 

Percentage removal of nitrate nitrogen vs Alum-Ferric Dosages .................... 77 

Figure 41: Effluent (a) Ammonia Nitrogen vs Alum-Ferric Dosages and 

(b) Percentage Removal of Ammonia Nitrogen vs Alum-Ferric Dosages ...... 78 

Figure 42: Effluent (a) Total Phosphorus Concentration vs Alum-Ferric 

Chloride Dosages and (b) Percentage Removal of Total Phosphorus vs Alum-

Ferric Chloride Dosages .................................................................................. 79 

Figure 43:  Result of (a) COD concentration vs Alum-Lime Dosages, and 

(b) COD removal vs Alum-Lime Dosages ...................................................... 80 

Figure 44:  Result of (a) Turbidity value vs Alum-Lime Dosages and (b) 

Percentage Removal of Turbidity vs Alum-Lime Dosages ............................. 81 

Figure 45: Effluent (a) Total Suspended Solid (TSS) vs Alum-Lime 

Dosages and (b) Percentage TSS Removal vs Alum Lime Dosages ............... 82 

Figure 46: (a) Effluent Nitrate Nitrogen vs Alum-Lime Dosages and (b) 

Percentage removal of nitrate nitrogen vs Alum-Lime Dosages ..................... 83 

Figure 47: Effluent (a) Ammonia Nitrogen vs Alum-Lime Dosages and 

(b) Percentage Removal of Ammonia Nitrogen vs Alum-Lime Dosages ....... 84 

Figure 48: Effluent (a) Total Phosphorus Concentration vs Alum-Lime 

Dosages and (b) Percentage Removal of Total Phosphorus vs Alum-Lime 

Dosages ............................................................................................................ 85 
 

 



1 

 

CHAPTER 1  

INTRODUCTION 

 

This chapter presents the framework of the research study. It introduces the 

project background, electronic wastewater characteristic. This section enlightens 

in detail the problem statement, objectives followed by the scope of the study. 

1.1 Project Background 

The growing demand for electronic products worldwide in recent years has 

made Malaysia’s electronic industry one of the most important drivers of the 

country's economy. The electronics sector is the largest in the manufacturing 

industry, accounting for approximately 4.9 percent of Malaysia's GDP in 2022. 

From 2021 to 2022, Malaysia manufactured three billion more semiconductors 

than the previous year. In the meantime, the nation produced the most integrated 

circuits in the past ten years in 2022, setting a record of 55 billion units (Statista, 

2023).  Nonetheless, the rapid development of the electronic sector poses 

environmental risks such as wastewater creation and excessive consumption of 

clean water (Chin et al., 2019). Electronic wastewater contains extremely toxic 

cyanide (CN), heavy metal ions, oils and greases, organic solvents, and a complex 

effluent composition, as well as biological oxygen demand (BOD), chemical 

oxygen demand (COD), Suspended Solid (SS), and turbidity (Rajoria et al., 2022).   

This study examines the generation of wastewater from the electronic 

industry in Perak, that will be treated using a chemical precipitation method. The 

company currently manufactures power inductors, EMI suppression filters, and a 

variety of other products. The wastewater production has revealed an excess of 

organic and nutrient content that might potentially be recovered. Chemical 

precipitation has demonstrated a significant potential for recovering organic and 

nutrient compounds with a simple setup, making it an attractive option for use.   



2 

                          

 

Figure 1: Schematic Diagram of Treatment Plant 

According to the company process, wastewater is generated into two 

streams: one for concentrated wastewater (concentration of heavy metals above 

1000 mg/L) and another for non-concentrated wastewater (concentration of heavy 

metals below 1000 mg/L). These two wastewater streams are discharging heavy 

metals, organic and nutrient. Two of Cosmotec's evaporator units will be used in 

the concentrated stream treatment process.  The system that uses high 

temperatures to evaporate wastewater was fed with concentrated wastewater. The 

pressure, temperature, concentration, and total amount of wastewater that 

evaporates are all monitored by the electronically controlled Cosmotech 

evaporator. In a single batch, about 150,860.5 litres of wastewater were 

evaporated. The concentrated wastewater was kept in a tank after the evaporation 

process before being disposed of by a contractor. After condensing, the 

concentrate's vapour was moved to the effluent treatment system (ETS).  The 

untreated non-concentrated wastewater stream (below 1000 mg/L of heavy 

metals) from the process was stored in several storage tanks.  

The ETS consists of a chemical precipitation system comprising a storage 

tank, a pH adjustment tank, and a rapid mix tank. After adjusting the pH, the 

wastewater is discharged into the drainage system. Although the Department of 

Environment's permit allows for a maximum treatment capacity of 15 m3 per day, 

the rapid mix tank can only handle 5 m3 per batch. Both wastewater streams then 

undergo two stages: rapid mix (coagulation) and slow mix (flocculation). To 

prepare the effluent for chemical precipitation, the pH is adjusted to 10, a level 



3 

recommended by the supplier to ensure the removal of all heavy metals in 

accordance with required effluent discharge standards, as each metal has a 

different optimal pH value according to its solubility curve. Subsequently, the 

effluent undergoes a sedimentation process, all within the same tank. The resulting 

sludge from this process is transferred to a sludge tank, where polymer (Ferric 

Chloride) is added as a chemical coagulant. Afterward, the sludge is passed 

through a plate and frame filter press to remove excess water, and the final sludge 

is preserved for disposal. The wastewater is then transferred to a pH adjustment 

tank for pH correction before being stored in the storage tank. Both wastewater 

streams undergo treatment using a biological treatment system (Extended 

Aeration System) to meet Department of Environment standards before disposal. 

Since the resulting sludge contains heavy metals, it undergoes treatment before 

disposal. Table 1 illustrates the wastewater from different areas in process units 

that exceed the limits set by DOE standard B. 

 

 

 

 

 

 

 

 

 

 

 



4 

Table 1:Wastewater from different areas in process units that exceed limits 

ruled by DOE standard B 

Area Parameters Value Limit Flow Discharge 

Evaporator 

Area 

COD 26,000.0 mg/L 200.0 

mg/L 

2.9 m3/hr 

BOD 2,200.0 mg/L 50.0 mg/L 

TSS 360.0 mg/L 100.0 

mg/L 

Sulphide 772.0 mg/L 0.5 mg/L 

Formaldehyde 11.1 mg/L 2.0 mg/L 

Color 244 ADMI 200 ADMI 

Weekly 

holding 

tank SMC 

COD 1,100.0 mg/L 200.0 

mg/L 

BOD 360.0 mg/L 50.0 mg/L 

Sulphide 7.5 mg/L 0.5 mg/L 

Formaldehyde 10.4 mg/L 2.0 mg/L 

F-Plate 

FMC 

pH 9.2 5.5 – 9.0  

1st bath F-

Plate FMC 

pH 13.2 5.5 – 9.0 

COD 4,400.0 mg/L 200.0 

mg/L 

TSS 280.0 mg/L 100.0 

mg/L 

Sulphide 49.0 mg/L 0.5 mg/L 

DLW43 

Plating 

pH 4.9 5.5 – 9.0  

COD 610.0 mg/L 200.0 

mg/L 

BOD 350.0 mg/L 50.0 mg/L 

Sulphide 3.7 mg/L 0.5 mg/L 

1.2 Problem Statement  

Currently, wastewater generated from the production of electrical 

components is being treated using a chemical treatment system, followed by an 

extended aeration activated sludge system in the Effluent Treatment System 

(ETS). The inorganic coagulant Ferric Chloride (FeCl) is commonly used in this 

electronic industry to remove organic matter, nutrients, and heavy metals from 

ETS. However, the ETS in electrical production has shown an excessive amount 

of organic and nutrient compounds that could potentially be recovered. Hence, this 

study seeks to optimize the dosages of the chemical treatment system with 



5 

different types of coagulants to meet the effluent discharge limits set by the 

Malaysian Environmental Quality (Industrial Effluents) Regulations, 2009. 

1.3 Objective 

The objectives of this study are outlined as below:  

i. To investigate the effectiveness of different jar test regime using 

coagulants such as Aluminum Sulfate (Al2(SO4)3), Ferric Chloride 

(FeCl), Alum-Lime coagulant, and Alum-Ferric Coagulant in 

removing organic and nitrogen compound from the industrial 

discharge of semiconductor industry. 

ii. To determine the optimum dosage and pH for the removal of organic 

and nutrient compounds in the wastewater treatment system using 

chemical precipitation method.  

1.4 Scope of Study  

The scope of this study includes:  

1.4.1 Sample Characterization  

i. The wastewater will be taken directly from semiconductor company 

and treated using Jar Test for Optimum pH and Optimum dosage with 

different coagulant.  This method will be performed on a lab scale, with 

1000 ml of wastewater.  

ii. Wastewater generated from semiconductor company were 

characterized and analysed in accordance with APHA methods.  

iii. Sampling Parameters conducted throughout the study include 

Ammonia-Nitrogen, Nitrate-Nitrogen, Total Phosphorus, COD, TSS, 

turbidity, and pH. 

iv. Wastewater samples from the study will be measured in triplicates to 

ensure results consistency. 

1.4.2 Jar Test Experiment 

i. The wastewater will undergo treatment using the 8-Jar Test to 

determine the optimum pH and dosage with different coagulants: 



6 

Aluminum Sulfate, Ferric Chloride, Alum-Lime, and Alum-Ferric 

Coagulant. 

ii. This method will be conducted on a laboratory scale using 1000 ml of 

wastewater. 

iii. Wastewater generated from the chemical precipitation method will be 

characterized and analyzed in accordance with APHA methods. 

iv. Sampling parameters conducted throughout the study will include 

Ammonia-Nitrogen, Nitrate-Nitrogen, Total Phosphorus, COD, TSS, 

and Turbidity. 

v. Wastewater samples from the study will be measured in triplicate to 

ensure consistent results. 

 

  



7 

 

CHAPTER 2 

LITERATURE REVIEW 

 

This chapter presents a literature review on the different types of coagulant 

used involving the way to conduct the research. 

2.1 Electronic Manufacturing Process 

Electronic industry are usually design, manufacture, and supply of 

electronic components, particularly ceramic capacitors, as well as other electronic 

components like inductors, resistors, sensors, and more. A multilayer ceramic 

capacitor is completed as a chip, mainly through the following eight forming 

processes such as printing of the internal electrodes on the dielectric sheet, 

stacking of the dielectric sheets, pressing process, cutting process, sintering 

process, applying and baking the outer electrodes, plating process, and 

measurement, and packaging process.   

A ceramic capacitor functions as a fixed-value capacitor, with the ceramic 

material serving as the dielectric. Among these, multilayer ceramic capacitors 

(MLCCs) are the most commonly manufactured and employed capacitors in 

electronic devices, with an estimated production of approximately one trillion 

pieces annually (Ho et al, 2010). Ceramic capacitors are also utilized in specialized 

configurations for various purposes, such as RFI/EMI suppression, feed-through 

applications, and in larger sizes as power capacitors for transmitters. 

Fabrication processes of multilayer ceramic capacitor chips starting from 

printing of internal electrodes onto dielectric sheets.  The dielectric sheets, which 

have been made into rolls, are coated with a metal paste that will become the 

internal electrodes. In recent years, nickel has been the principal metal used for 

the internal electrodes of multilayer ceramic capacitors, and in the case of such 

capacitors, the dielectric sheets are coated with a nickel paste.  After the dielectric 

sheets have been coated with the internal electrode paste, the sheets are stacked in 



8 

layers, one on top of the other. Pressure is applied to the stacked layers of the 

dielectric sheets to crimp and form them.  As a rule, the processes so far are 

undertaken in a clean room to keep the materials free from foreign matter. After 

that, the blocks of the stacked dielectric are cut to dimensions of 1.0 mm × 0.5 

mm, 1.6 mm × 0.8 mm or any other specific chip size.  

Then, the cut chips are fired at a temperature in the range of 1000 to 1300 

degrees Celsius. The ceramic and internal electrodes are made into an integrated 

whole as a result. The two ends of the fired chips are coated with a metal paste 

that will become the external electrodes. If nickel is used for the internal 

electrodes, a copper paste is applied, and the chips are baked at a temperature of 

around 800 degrees Celsius. After the external electrodes have been baked, one 

layer of nickel and one layer of tin are plated onto their surfaces. Electrolytic 

plating is normally used: Nickel plating is for improving reliability and tin plating 

is for facilitating solder mounting.  With this process, the chips are now complete. 

In recent years, multilayer ceramic capacitors have become increasingly smaller 

and their capacitance has increased while their fabrication processes have been 

improved; for instance, the dielectric layers have become thinner and the precision 

with which the layers are stacked has been enhanced (Murata, 2011). The 

wastewater generated from the manufacturing process needs to be treated to 

ensure compliance with the industrial effluent discharge limits. Table 2 below 

displays the industrial effluent discharge limits outlined in the Environmental 

Quality (Industrial Effluent) Regulations 2009. 

 

 

 

 

 

 



1 

 

 

 

Figure 2: A schematic diagram summarized the electronic fabrication process, wastewater generation, treatment process and 

discharge.  



1 

Table 2: Standard Limit of Discharge of Industrial Effluents 

Parameter Unit Standard 

A B 

Temperature ℃ 40 40 

Biological Oxygen Demand 

(BOD) 

mg/L 20 50 

Chemical Oxygen Demand 

(COD) 

mg/L 80 200 

Total Suspended Solid 

(TSS) 

mg/L 50 100 

pH value mg/L 6.0-9.0 5.5-9.0 

Oil and Grease - 1.0 10 

Ammoniacal Nitrogen mg/L 10 20 

Formaldehyde mg/L 1.0 2.0 

Colour ADMI 100 200 

Sulphide mg/L 0.5 0.5 

Nitrate Nitrogen mg/L 20 50 

Total Phosphorus mg/L 5 10 

 

2.2 Wastewater from Electronic Industry 

Large quantities of water are used to wash silicon chips in the electronic 

manufacturing process (Jinwook et al, 2014).  Various chemicals and by-products 